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1. General Information

1.1. Applicant

Dialogue Technology Corp.

10F, No. 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.2 Manufacturer

Dialogue Technology Corp.

10F, No. 196, Sec. 2, Jungshing Rd., Shindian City, Taipei 231, Taiwan, R.O.C.

1.3 Basic Description of Equipment under Test

Equipment : FLYBOOK

Trade Name : DIALOGUE
Model No. : VMW1BBHA
FCCID : JYV-VMW1BBHA

AC Power Cord : AC 120V, Wall-mount, 1.6 meter, 2 pin

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JYV-VMW1BBHA

Page No.
Report Issued Date
Report Version

: 1of 146
. Mar. 30, 2007
: Rev. 01



FCC TEST REPORT

EROATOMN LAB.

Report No. FG632813-02A

1.4 Feature of EQuipment under Test

DUT Type : FLYBOOK

Trade Name : DIALOGUE
Model Name : VMW1BBHA
FCCID: JYV-VMW1BBHA

Tx Frequency :

GSM850 : 824 ~ 849 MHz
PCS1900 : 1850 ~1910 MHz
WCDMA Band V : 824 ~ 849 MHz
WCDMA Band Il : 1850 ~ 1910 MHz
WLAN / Bluetooth : 2400 ~ 2483.5

Rx Frequency :

GSM850 : 869 ~ 894 MHz
PCS1900 : 1930 ~ 1990 MHz
WCDMA Band V : 869 ~ 894 MHz
WCDMA Band Il : 1930 ~ 1990 MHz
WLAN / Bluetooth : 2400 ~ 2483.5

Maximum Output Power to Antenna :

GSM850 :
33.50 dBm(GSM); 33.01 dBm(GPRS8); 32.96 dBm (GPRS10); 26.97 dBm

(GPRS12); 27.60 dBm(EDGES); 27.57 dBm (EDGE10); 27.54 dBm
(EDGE12)
PCS1900 :
29.38 dBm(GSM) ; 29.32 dBm(GPRSS8); 29.24 dBm (GPRS10); 29.1 dBm
(GPRS12); 27.00 dBm(EDGES); 26.98 dBm (EDGE10); 26.92 dBm
(EDGE12)

WCDMA Band V : 23.98 dBm

WCDMA Band V (HSDPA) : 23.93 dBm

WCDMA Band Il : 23.96 dBm

WCDMA Band Il (HSDPA) : 23.90 dBm

802.11a : 15.73 dBm (Band 1) / 15.07 dBm (Band II) / 18.37 dBm (Band lI1I)
802.11b : 17.77 dBm / 802.11g : 21.94 dBm

Bluetooth : 1.99 dBm

Maximum ERP/EIRP :

GSMB850(GSM) : 0.14 W ( 21.42 dBm)
GSMB850(EDGE) : 0.05 W ( 16.70 dBm)
PCS1900(GSM) : 0.35 W ( 25.40 dBm)
PCS1900(EDGE) : 0.18 W ( 22.60 dBm)
WCDMA Band V : 0.03 W (14.64 dBm)
WCDMA Band Il : 0.15 W (21.83 dBm)

Digital Modulation Emission :

Antenna Type : PIFA Antenna
Type of Antenna Connector I-PEX
Power Rating (DC/AC , Voltage and 12A
Current of RF element or PA) : )
GSM : GMSK
EDGE : 8PSK

WCDMA / HSDPA : QPSK
WLAN : DSSS / OFDM
Bluetooth : GFSK

Type of Emission :

GSM : 300KGXW
EDGE : 300KG7W
WCDMA : 4M22F9W

Device Power Class :

GSM850 : 4
PCS1900: 1
WCDMA Band V : 2
WCDMA Band 11 : 3

DUT Stage :

Production Unit

SPORTON International Inc.
TEL : 886-2-2696-2468

FAX : 886-2-2696-2255

FCC ID : JYV-VMW1BBHA
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1.5 Report Date

EUT Received : Nov. 01, 2006
Report Date : Mar. 30, 2007
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2 Test Configuration of Equipment under Test

2.1 Test Manner

a. The spurious emission measurements were carried out in semi-anechoic chamber with 3-meter test

range.

b. During all testings, EUT is in link mode with base station emulator at maximum power level.
c. Frequency range investigated: radiated emission 30 MHz to 9000 MHz for GSM850 and WCDMA Band

V; 30MHz to 19000 MHz for PCS1900 and WCDMA Band Il.

2.2 Test Mode

X Mode 9: GSM Link + BT Link

Application |GSM850 PCS1900 WCDMA Band V WCDMA Band Il

Xl Mode 1: GSM Link X Mode 3: GSM Link X Mode 5: WCDMA Link  |[X] Mode 7: WCDMA Link
Radiated

X Mode 2: EDGE Link X Mode 4: EDGE Link X Mode 6: HSDPA Link X Mode 8: HSDPA Link
Emission

Conducted X Mode 1: GSM Link X Mode 3: GSM Link X Mode 5: WCDMA Link  |X] Mode 7: WCDMA Link
Measurement [[X] Mode 2: EDGE Link X Mode 4: EDGE Link X Mode 6: HSDPA Link X Mode 8: HSDPA Link
2.3 Connection Diagram of Test System
<Mode 1~8>

Dipole Antenna
EUT
|:
Base Station L—I'—TI Adapter
SPORTON International Inc. Page No. . 4 0of 146
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<Mode 9>

Dipole Antenna
EUT
Bluetooth Earphone
|:
Base Station L—I'—TI Adapter
2.4 Ancillary Equipment List
Item Equipment Model No. Serial No.
1. Base Station(R&S) CMU200 106656
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3. General Information of Test Site

Test Site Location :  No. 52, Hwa Ya 1st Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL : 886-3-327-3456
FAX : 886-3-318-0055

Test Site No : 03CHO06-HY

The chamber meets the characteristics of ANSI C63.4-2003. This site is on file with the FCC.

3.1Test Voltage

120V/ 60Hz

3.2Test in Compliance with

47 CFR Part 22H, 24E, Part 2

3.3Frequency Range Investigated

a. Radiation: from 30MHz to 9000MHz for GSM850 and WCDMA Band V.

b. Radiation: from 30 MHz to 19000 MHz for PCS1900 and WCDMA Band II.
3.4Test Distance

The test distance of radiated emission from antenna to EUT is 3 m.

SPORTON International Inc. Page No. . 6 0f 146
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4. Test Data and Test Result
4.1 List of Measurements and Examinations
FCC Rule DESCRIPTION OF TEST Result Section
§2.1046 RF Output Power Passed 4.2
§22.913
ERP / EIRP Passed 4.3
824.232
§2.1049,
§22.917, Occupied Bandwidth & Band Edge Measurement Passed 4.4
§ 24.238(b)
§2.1051 Conducted Emission Passed 4.5
§2.1053 Field Strength of Spurious Radiation Passed 4.6
§2.1055,
§ 22.355, Frequency Stability vs. Temperature Passed 4.7
824.235
§2.1055,
§22.355, Frequency Stability vs. Voltage Passed 4.8
824.235
SPORTON International Inc. Page No. : 7 of 146
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4.2 RF Output Power

4.2.1 Measurement Instruments
As described in chapter 5 of this test report.

4.2.2 Test Procedure

1. The transmitter output was connected to power meter and base station through power divider.
2. Set EUT at PCL=5 for GSM850 and/or PCL=0 for PCS1900 maximum power through base station.
3. Select lowest, middle, and highest channels for each band.

4.2.3 Test Setup Layout

Power Divider

EUT
Power Meter O
Base Station
SPORTON International Inc. Page No. : 8 of 146
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4.2.4 Test Result

Bands Channel | Frequency (MHz) | Conducted Power (dBm) | Conducted Power (Watts)
128 824.2 (Low) 33.50 2.239
GSM850 -
189 836.4 (Mid) 32.21 1.663
(GSM)
251 848.8 (High) 32.71 1.866
128 824.2 (Low) 27.60 0.575
GSM850
189 836.4 (Mid) 27.60 0.575
(EDGE)
251 848.8 (High) 27.40 0.550
512 1850.2 (Low) 29.11 0.815
PCS1900
661 1880.0 (Mid) 28.36 0.685
(GSM)
810 1909.8 (High) 29.38 0.867
512 1850.2 (Low) 27.00 0.501
PCS1900
661 1880.0 (Mid) 26.70 0.468
(EDGE)
810 1909.8 (High) 26.50 0.447
4132 826.4 (Low) 23.98 0.250
WCDMABand V| 4182 836.4 (Mid) 23.97 0.249
4233 846.6 (High) 23.94 0.248
4132 826.4 (Low) 23.84 0.242
WCDMA Band V
4182 836.4 (Mid) 23.85 0.243
(HSDPA)
4233 846.6 (High) 23.93 0.247
9262 1852.4 (Low) 23.79 0.239
WCDMA Band II| 9400 1880.0 (Mid) 23.96 0.249
9538 1907.6 (High) 23.64 0.231
9262 1852.4 (Low) 23.81 0.240
WCDMA Band Il
9400 1880.0 (Mid) 23.90 0.245
(HSDPA)
9538 1907.6 (High) 23.44 0.221
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4.3 ERP/ EIRP Measurement

Equivalent isotropic radiated power measurements by substitution method according to ANSI/TIA/EIA-603-C.

4.3.1 Measurement Instruments

As described in chapter 5 of this test report.

4.3.2 Test Procedure

1.

© ® N o g A~ W Db

The EUT was placed on a rotatable table with 1.0 meter height in an fully anechoic chamber.
The EUT was set 1.2 meters from the receiving antenna which was mounted on the antenna tower.
The table was rotated 360 degrees to determine the position of the highest radiated power.
The height of the receiving antenna is also kept at 1.0M height.

Taking the record of maximum ERP/EIRP.

A dipole antenna was substituted in place of the EUT and was driven by a signal generator.
The conducted power at the terminal of the dipole antenna is measured.

Repeat step 3 to step 5 to get the maximum ERP/EIRP of the substitution antenna.
ERP/EIRP =Ps+ Et—Es+ Gs=Ps + Rt—Rs + Gs

Ps (dBm) Input power to substitution antenna.

Gs (dBi or dBd) Substitution antenna Gain.

Et=Rt+ AF

Es=Rs + AF

AF (dB/m) Receive antenna factor

Rt The highest received signal in Spectrum Analyzer for EUT.

Rs The highest received signal in spectrum analyzer for substitution antenna.
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4.3.3 Test Setup Layout of ERP/EIRP
Antenna
Dipole Antenna EUT
L
A =]
T € 12m 1\ ‘|
1.0M 1.0M
¢
¥ .
Base Station (CMU 200) T
TurnTable €]
Spectrum Analyzer /
Test Receiver
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4.3.4 Test Result

GSM850 (GSM) Radiated Power ERP

Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -26.00 -48.12 0.00 -1.08 21.04 0.13
836.40 -27.23 -48.28 0.00 -0.93 20.12 0.10
848.80 -27.22 -48.35 0.00 -0.76 20.37 0.11

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -25.47 -47.97 0.00 -1.08 21.42 0.14
836.40 -26.51 -48.01 0.00 -0.93 20.57 0.11
848.80 -27.06 -48.05 0.00 -0.76 20.23 0.11

GSM850 (EDGE) Radiated Power ERP
Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -30.34 -48.12 0.00 -1.08 16.70 0.05
836.40 -31.10 -48.28 0.00 -0.93 16.25 0.04
848.80 -31.91 -48.35 0.00 -0.76 15.68 0.04

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
824.20 -30.53 -47.97 0.00 -1.08 16.36 0.04
836.40 -31.46 -48.01 0.00 -0.93 15.62 0.04
848.80 -31.88 -48.05 0.00 -0.76 1541 0.03
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PCS1900 (GSM) Radiated Power EIRP

Horizontal Polarization

Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -28.44 -51.88 0.00 1.96 25.40 0.35
1880.00 -30.09 -52.99 0.00 2.00 24.90 0.31
1909.80 -31.13 -54.28 0.00 1.98 25.13 0.33
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -33.97 -52.13 0.00 1.96 20.12 0.10
1880.00 -35.90 -53.17 0.00 2.00 19.27 0.08
1909.80 -36.62 -54.13 0.00 1.98 19.49 0.09
PCS1900 (EDGE) Radiated Power EIRP
Horizontal Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -31.24 -51.88 0.00 1.96 22.60 0.18
1880.00 -33.18 -52.99 0.00 2.00 21.81 0.15
1909.80 -34.02 -54.28 0.00 1.98 22.24 0.17
Vertical Polarization
Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1850.20 -36.66 -52.13 0.00 1.96 17.43 0.06
1880.00 -39.13 -563.17 0.00 2.00 16.04 0.04
1909.80 -39.04 -54.13 0.00 1.98 17.07 0.05
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WCDMA Band V Radiated Power ERP

Horizontal Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -33.94 -48.12 0.00 -1.08 13.10 0.02
836.40 -34.40 -48.28 0.00 -0.93 12.95 0.02
846.60 -34.66 -48.35 0.00 -0.76 12.93 0.02

Vertical Polarization

Frequency Rt Rs Ps Gs ERP ERP
(MHz) (dBm) (dBm) (dBm) (dBd) (dBm) (W)
826.40 -32.25 -47.97 0.00 -1.08 14.64 0.03
836.40 -33.16 -48.01 0.00 -0.93 13.92 0.02
846.60 -33.27 -48.05 0.00 -0.76 14.02 0.03

WCDMA Band Il Radiated Power EIRP
Horizontal Polarization

Frequency Rt Rs Ps Gs EIRP EIRP
(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -39.87 -51.88 0.00 1.96 13.97 0.02
1880.00 -40.64 -52.99 0.00 2.00 14.35 0.03

1907.60 -42.02 -54.28 0.00 1.98 14.24 0.03
Vertical Polarization

Frequency Rt Rs Ps Gs EIRP EIRP

(MHz) (dBm) (dBm) (dBm) (dBi) (dBm) (W)
1852.40 -32.26 -52.13 0.00 1.96 21.83 0.15
1880.00 -34.00 -53.17 0.00 2.00 21.17 0.13
1907.60 -35.90 -54.13 0.00 1.98 20.21 0.10
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4.4 Occupied Bandwidth and Band Edge Measurement

4.4.1 Measurement Instruments

As described in chapter 5 of this test report.

4.4.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The 99% occupied bandwidth of middle channel for the highest and lowest RF powers were measured.
3. The bandedge of low and high channels for the highest RF powers within the transmitting frequency band

were measured. Setting RBW as roughly BW/100.

4.4.3 Test Setup Layout

Power Divider

EUT
Spectrum Analyzer O
Base Station
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4.4.4 Test Result

Mode 1
Test Mode : GSM850 (GSM) CH128 Lower Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -18.17 dBm

Ref 30 dBm *Att 40 dB *SWT 300 ms 823.966346154 MHz
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
*  Power State : Low

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 5.21 dBm

Ref 30 dBm “Att 40 dB “SWT 300 ms 836.384000000 MHz

30 Offset 18|dB OBW246|.000000p00 kHz

Temp 1| [T1 OBW\]
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836|.278000p00 MHz
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= Test Mode : GSM850 (GSM) CH189 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 24 .57 dBm
Ref 30 dBm *Att 40 dB *SWT 300 ms 836.470000000 MHz
30 Offset 18|dB 1 OBW240(-.000000p00 kHz
l Temp 1| [T1 0BW]
120 al23 dBm
T 836|.282000000 MHz
TEW T1 Temp 2| [T1 OB\]
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Date: 12.FEB.2007 16:05:56

SPORTON International Inc. Page No. : 18 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



woroniss. FCC TEST REPORT Report No. : FG632813-02A

= Test Mode : GSM850 (GSM) CH251 Higher Band Edge
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -17.28 dBm

Ref 30 dBm *Att 40 dB *SWT 300 ms 849.022435897 MHz

30 Offset 18 (dB
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Mode 2
Test Mode : GSM850 (EDGE) CH128 Lower Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -23.06 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 823.998000000 MHz
30 Offset 18(dB
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= Test Mode : GSM850 (EDGE) CH189 99% Occupid Bandwidth
*  Power State : Low

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -3.97 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.426000000 MHz

30 Offset 18|dB OBW244{.000000p00 kHz

Temp 1| [T1 OBW\]
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= Test Mode : GSM850 (EDGE) CH189 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 20.09 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 836.382000000 MHz
30 Offset 18|dB 0BW244(.000000p00 kHz
1 Temp 1| [T1 OBW\]
L 20 h 4 520 dBm
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Test Mode : GSM850 (EDGE) CH251 Higher Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -21.91 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 849.014000000 MHz
30 Offset 18|dB
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- Mode 3
= Test Mode : PCS1900 (GSM) CH512 Lower Band Edge
*  Power State : High

® “RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -15.68 dBm

Ref 30 dBm *Att 40 dB *SWT 300 ms 1.849998397 GHz

30 Offset 18 (dB
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
*  Power State : Low

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -0.26 dBm
Ref 30 dBm *Att 40 dB *SWT 300 ms 1.879988782 GHz
30 Offset 18 |dB 0BW243.589743590 kHz

Temp (1 [T1 OBW]
-15.46 dBm
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= Test Mode : PCS1900 (GSM) CH661 99% Occupid Bandwidth
= Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz 19.24 dBm
Ref 30 dBm “Att 40 dB *SWT 300 ms 1.880017628 GHz
30 Offset 18 |dB OBW246.794871795 kHz

Temp (1 [T1 OBW]

20 . 2.67 dBm
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= Test Mode : PCS1900 (GSM) CH810 Higher Band Edge

= Power State : High

*RBW 3 kHz
*VBW 3 kHz

Marker 1 [T1 ]
-15.69 dBm

Ref 30 dBm “Att 40 dB *SWT 300 ms 1.910017628 GHz
30 Offset 18 (dB
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Mode 4
Test Mode : PCS1900 (EDGE) CH512 Lower Band Edge
Power State : High

® *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -24._.78 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.849990000 GHz

30 Offset 18(dB
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= Test Mode : PCS1900(EDGE) CH661 99% Occupid Bandwidth
*  Power State : Low

“RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -9.38 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 1.879968000 GHz
30 Offset 18|dB OBW242[.000000p00 kHz
Temp 1| [T1 OBW\]
20 25146 dBm
. 1879880000 GHz
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= Test Mode : PCS1900(EDGE) CH661 99% Occupid Bandwidth
= Power State : High

“RBW 3 kHz Marker 1 [T1 ]

*VBW 3 kHz 17.33 dBm

Ref 30 dBm “Att 30 dB *SWT 300 ms 1.880028000 GHz

30 Offset 18|dB 0BW244(.000000p00 kHz
Temp 1| [T1 OBW\]
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Test Mode : PCS1900(EDGE) CH810 Higher Band Edge
Power State : High

@ *RBW 3 kHz Marker 1 [T1 ]
*VBW 3 kHz -24.82 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910008000 GHz

30 Offset 18(dB
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- Modeb5
*  Test Mode : WCDMA Band V CH4132 Lower Band Edge
*  Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.88 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 824 _.000000000 MHz
30 Offset 18|dB
L 20
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= Test Mode : WCDMA Band V CH4182 99% Occupid Bandwidth
= Power State : High
*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz 18.58 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 837 .000000000 MHz
30 Offset 18|dB OBW  4{.140000p00 MHz
Temp 1| [T1 OBW\]
20 1 9! 30 dBm
834(.3400000p00 MHz
e A'UWMW\W\V\N
TEW T Themp 2| [T1 OB\]
r10 ol 99 aDpI
/ \ 838[.480000000 MHz ||LVL
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= Test Mode : WCDMA Band V CH4233 Higher Band Edge
= Power State : High

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.65 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 849.000000000 MHz

30 Offset 18(dB
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Mode 6
Test Mode : WCDMA Band V (HSDPA) CH4132 Lower Band Edge
Power State : High

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -27.87 dBm
Ref 30 dBm “Att 30 dB “SWT 300 ms 824 .000000000 MHz
30 Offset 18|dB
20
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= Test Mode : WCDMA Band V (HSDPA) CH4182 99% Occupid Bandwidth
= Power State : High
*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz 17 .94 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 835.520000000 MHz
30 Offset 18|dB OBW 4160000000 MHz
Temp 1| [T1 OBW\]
20 i}m 9112 dBm
834|.320000p00 MHz
1 PK M
TEW T TPemp 2| [T1 OBW\]
r10 e I S7 apmm
/ \ 838[.480000000 MHz ||LVL
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Test Mode : WCDMA Band V (HSDPA) CH4233 Higher Band Edge
Power State : High

@ “RBW 100 kHz Marker 1 [T1 ]
*“VBW 100 kHz -28.05 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 849.000000000 MHz

30 Offset 18(dB
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* Mode 7
*  Test Mode : WCDMA Band Il CH9262 Lower Band Edge
*  Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.99 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.850000000 GHz
30 Offset 18|dB
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= Test Mode : WCDMA Band Il CH9400 99% Occupid Bandwidth
= Power State : High
*RBW 100 kHz Marker 1 [T1 ]

*VBW 100 kHz 18.68 dBm
Ref 30 dBm “Att 30 dB *SWT 300 ms 1.879120000 GHz
30 Offset 18|dB OBW 4160000000 MHz
Temp 1| [T1 OBW\]
20 1 8/ 66 dBm
1|-877920p00 GH
1 PK MWM z
TEW T TPemp 2| [T1 OBW\]
r10 e I S7 apmm
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= Test Mode : WCDMA Band Il CH9538 Higher Band Edge
= Power State : High

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -29.01 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910000000 GHz

30 Offset 18(dB
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Mode 8
Test Mode : WCDMA Band Il (HSDPA) CH9262 Lower Band Edge
Power State : High

® “RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.98 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.850000000 GHz
30 Offset 18|dB
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= Test Mode : WCDMA Band Il (HSDPA) CH9400 99% Occupid Bandwidth

= Power State : High

*RBW 100 kHz Marker 1 [T1 ]
“VBW 100 kHz 18.80 dBm
Ref 30 dBm *Att 30 dB *SWT 300 ms 1.880580000 GHz
30 Offset 18|dB OBW  4/.160000p00 MHz
Temp 1| [T1 OBW\]
20 1 Q|1 38 dBm
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Test Mode : WCDMA Band Il (HSDPA) CH9538 Higher Band Edge
Power State : High

@ *RBW 100 kHz Marker 1 [T1 ]
*VBW 100 kHz -28_.70 dBm

Ref 30 dBm “Att 30 dB “SWT 300 ms 1.910000000 GHz

30 Offset 18(dB

L 20
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45 Conducted Emission

4.5.1 Measurement Instruments
As described in chapter 5 of this test report.
4.5.2 Test Procedure
1. The EUT was connected to Spectrum Analyzer and Base Station via power divider.
2. The middle channel for the highest RF power within the transmitting frequency was measured.
3. The conducted spurious emission for the whole frequency range was taken.
4.5.3 Test Setup Layout

Power Divider I——O

EUT
Spectrum Analyzer O
Base Station
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4.5.4 Test Result
Mode 1

Test Mode : GSM850 (GSM) CH189
Frequency Range : 30M-1G

®

Ref 35

dBm

“RBW 1 MHz
“VBW 3 MHz
“Att 40 dB “SWT 500 ms
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 1G-3G

“RBW 1 MHz

Delta 3 [T1 ]

*VBW 3 MHz -20.53 dB
Ref O dBm “Att O dB “SWT 500 ms -572.000000000 MHz
0 Offget 18]9 dB Marker| 1 [T1 ]
-36[L75 dBm
1-10 2| 512000000 _GH
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -46.17 dBm
Ref O dBm *Att O dB *SWT 500 ms 4.184000000 GHz
0 Offget 20![2 dB

D1 -13 dBm
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= Test Mode : GSM850 (GSM) CH189
*  Frequency Range : 7G-9G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -53.81 dBm
Ref O dBm “Att O dB “SWT 500 ms 7.524000000 GHz
0 Offget 209 dB Marker| 1 [T1 ]
-53[58 dBm
L_10 3 364000000 GH
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= Mode 2
* Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -34.71 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 784 _.660000000 MHz
30 Offset 18|dB Marker l%[Tl I
2503 dBm
| 20 237! 040000000 MH
1 PK
TEW S
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Date: 7.FEB.2007 03:31:31
SPORTON International Inc. Page No. . 49 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



woroniss. FCC TEST REPORT Report No. : FG632813-02A

= Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 1G-3G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -51.68 dBm
Ref O dBm “Att O dB “SWT 500 ms 1.672000000 GHz
0 Offset 18!9 dB
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= Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -50.21 dBm
Ref O dBm *Att O dB *SWT 500 ms 4.184000000 GHz
0 Offget 20![2 dB
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= Test Mode : GSM850 (EDGE) CH189
*  Frequency Range : 7G-9G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -55.47 dBm
Ref O dBm *Att O dB *SWT 500 ms 7 .528000000 GHz
0 Offget 20![9 dB

D1 -13 dBm
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* Mode 3
*  Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.57 dBm

Ref 30 dBm “Att 30 dB “SWT 500 ms 140.580000000 MHz
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 1G-3G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -14.68 dBm
Ref O dBm “Att O dB “SWT 500 ms 1.880000000 GHz
0 Offset 18!9 dB

D1 -13 dBm
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 3G-7G

® *RBW 1 MHz Delta 2 [T1 ]
*VBW 3 MHz -5.56 dB
Ref O dBm “Att O dB “SWT 500 ms -1.880000000 GHz
0 Offget 202 dB Marker| 1 [T1 ]
-43[45 dBm
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= Test Mode : PCS1900 (GSM) CH661
* Frequency Range : 7G-13.6G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -48.87 dBm
Ref O dBm *Att O dB *SWT 500 ms 9.402400000 GHz
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D1 -13 dBm
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= Test Mode : PCS1900 (GSM) CH661
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -37.37 dBm
Ref O dBm *Att O dB *SWT 500 ms 15.591000000 GHz
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Mode 4

Test Mode : PCS1900 (EDGE) CH661
Frequency Range : 30M-1G

®

Ref 30

dBm

“Att 30 dB

“RBW 1 MHz
*VBW 3 MHz
“SWT 500 ms
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-28.50 dBm
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= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 1G-3G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -32.54 dBm
Ref 30 dBm “Att 30 dp “SWT 500 ms 2.980000000 GHz
30 Offset 18[9 dB Marker| 1 [T1 ]
28|69 dBm
20 1/ 280000000 _GH
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= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 3G-7G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -48.30 dBm
Ref O dBm “Att O dB “SWT 500 ms 5.640000000 GHz
0 Offget 202 dB Marker| 1 [T1 ]
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Test Mode : PCS1900 (EDGE) CH661
Frequency Range : 7G-13.6G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -53.63 dBm
Ref O dBm *Att O dB *SWT 500 ms 13.481200000 GHz
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= Test Mode : PCS1900 (EDGE) CH661
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -38.18 dBm
Ref O dBm *Att O dB *SWT 500 ms 16 .988000000 GHz
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- Modeb5
*  Test Mode : WCDMA Band V CH4182
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -35.84 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 959.260000000 MHz
30 Offset 176 dB Marker| 1 [T1 ]
% 22145 dBm
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- Test Mode : WCDMA Band V CH4182
*  Frequency Range : 1G-3G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -57.63 dBm
Ref O dBm “Att O dB “SWT 500 ms 1.668000000 GHz
0 Offget 18]5 dB Marker| 1 [T1 ]
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= Test Mode : WCDMA Band V CH4182
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -54.62 dBm
Ref O dBm *Att O dB *SWT 500 ms 3.160000000 GHz
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- Test Mode : WCDMA Band V CH4182
*  Frequency Range : 7G-9G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -56.57 dBm
Ref O dBm *Att O dB *SWT 500 ms 8.204000000 GHz
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*  Mode 6
*  Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -34.96 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 773.020000000 MHz
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= Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 1G-3G

“RBW 1 MHz
*VBW 3 MHz
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Test Mode : WCDMA Band V (HSDPA) CH4182

Frequency Range : 3G-7G
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= Test Mode : WCDMA Band V (HSDPA) CH4182
*  Frequency Range : 7G-9G

®

Ref O dBm
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*VBW 3 MHz
“Att O dB “SWT 500 ms
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- Mode7
*  Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 30M-1G

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -33.89 dBm

Ref 30 dBm “Att 30 dB “SWT 500 ms 142 .520000000 MHz

30 Offset 18(dB

L20 [ A ]
1 PK]
& | ,,
LVL
-0
-10
D1 -13 [dBm
20
--30 T

40

——50

——60

-70

Start 30 MHz 97 MHz/ Stop 1 GHz
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- Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 1G-3G

® *RBW 1 MHz Marker 2 [T1 ]
*VBW 3 MHz -33.20 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 2.960000000 GHz
30 Offset 18!5 dB 1 Marker| 1 [T1 ]
v 23102 dBm
20 1/ 280000000 _GH
1 PK
TEV I
LVL
Lo
l-10
D1 -13 [dBm
-20
~-30 2
40
-50
-60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -34.33 dBm
Ref O dBm *Att O dB *SWT 500 ms 3.760000000 GHz
0 Offget 19!7 dB

D1 -13 dBm

=
m| o
=| X

—20

LVL

——30

L-40

WMM LWW Y VO O T ank Myt AN )

=70

——80

——90

-100

Start 3 GHz 400 MHz/ Stop 7 GHz
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*  Test Mode : WCDMA Band Il CH9400
* Frequency Range : 7G-13.6G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -54_.26 dBm
Ref O dBm *Att O dB *SWT 500 ms 9.666400000 GHz
0 Offget 21!5 dB
|10
D1 -13 |dBm
1 PK
1EW | 20
LVL
=30
| -40
—50

=70

——80

——90

-100

Start 7 GHz 660 MHz/ Stop 13.6 GHz
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- Test Mode : WCDMA Band Il CH9400
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -38.91 dBm
Ref O dBm *Att O dB *SWT 500 ms 15.624000000 GHz
0 Offget 26!5 dB

D1 -13 dBm

=
m| o
=| X

—20

LVL

——30

——60

=70

——80

——90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz
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Mode 8

Test Mode : WCDMA Band Il (HSDPA) CH9400
Frequency Range : 30M-1G

®

Ref 30 dBm

“RBW 1 MHz
*VBW 3 MHz
“Att 30 dB “SWT 500 ms

Marker 1 [T1 ]
-34.00 dBm
140.580000000 MHz

30 Offset 18

20

dB

=
m| o
=| X

10

+0

+-10

D1 -13

20

dBm

--30 T

-40

——50

——60

-70

Start 30 MHz

97 MHz/
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= Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 1G-3G

®

“RBW 1 MHz

Marker 2 [T1 ]

*VBW 3 MHz -31.66 dBm
Ref 30 dBm “Att 30 dB “SWT 500 ms 2.988000000 GHz
30 Offset 18!5 dB 1 Marker| 1 [T1 ]
Y 23|78 dBm
20 1/ 280000000 _GH
1 PK
TEW S
LVL
Lo
| -10
D1 -13 [dBm
| -20
l-30 2
l-40
l-50
l-60
-70
Start 1 GHz 200 MHz/ Stop 3 GHz
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= Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 3G-7G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -34.21 dBm
Ref O dBm *Att O dB *SWT 500 ms 3.760000000 GHz
0 Offget 19!7 dB

D1 -13 dBm

=
m| o
=| X

—20

LVL

——30

L-40
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Start 3 GHz 400 MHz/ Stop 7 GHz
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Test Mode : WCDMA Band Il (HSDPA) CH9400
Frequency Range : 7G-13.6G

@ *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -54_.13 dBm

Ref O dBm “Att O dB “SWT 500 ms 13.349200000 GHz

0 Offset 215 dB

L-10
D1 -13 [dBm
I
TEW [
L-30
L-40
L-50

=70

——80

——90

-100

Start 7 GHz 660 MHz/ Stop 13.6 GHz
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= Test Mode : WCDMA Band Il (HSDPA) CH9400
*  Frequency Range : 13.6G-19.1G

@ *RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz -38.50 dBm
Ref O dBm *Att O dB *SWT 500 ms 14.106000000 GHz
0 Offget 26!5 dB

D1 -13 dBm

=
m| o
=| X

—20
LVL

——30

——60

=70

——80

——90

-100

Start 13.6 GHz 550 MHz/ Stop 19.1 GHz
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4.6 Field Strength of Spurious Radiation

Equivalent isotropic radiated Power Measurements by substitution method according to ANSI/TIA/EIA-603-C.
4.6.1 Measurement Instruments
As described in chapter 5 of this test report.

4.6.2 Test Procedure

1. The EUT was placed on a rotatable wooden table with 0.8 meter about ground.

2. The EUT was set 3 meters from the receiving antenna which was mounted on the antenna tower.
3. The table was rotated 360 degrees to determine the position of the highest spurious emission.
4

The height of the receiving antenna is varied between one meter and four meters to reach the
maximum spurious emission for both horizontal and vertical polarizations.

o

Taking the record of maximum spurious emission.
6. A Horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum spurious
emission.

8. Taking the recored of output power at antenna port.
9. Repeat step 7 to step 8 for another polariztion.

10. Emission level (dBm) = output power + substituion Gain.

4.6.3 Test Setup Layout

Antenna
1
T L T

1~4m

Dipole Antenna EUT

N S N

I 3 Ground Plane
= m

Base Station (CMU 200) T

}.7

TurnTable e

Spectrum Analyzer /

Test Receiver
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4.6.4 Test Result
Test Mode : Mode 1

GSM850 (GSM) Radiated Spurious ERP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin

a y ERP (dBm) g d y ERP (dBm) g

(MHz) (dBm) (dB) (MHz) (dBm) (dB)
35.940 -56.320 -13 -43.32 80.490 -49.020 -13 -36.02
160.680 -55.970 -13 -42.97 162.030 -50.500 -13 -37.50
253.290 -48.970 -13 -35.97 253.290 -45.450 -13 -32.45
301.400 -51.690 -13 -38.69 540.800 -51.390 -13 -38.39
385.400 -51.610 -13 -38.61 948.900 -41.960 -13 -28.96
1334.000 -59.100 -13 -46.10 1334.000 -59.150 -13 -46.15
1674.000 -61.290 -13 -48.29 1664.000 -59.430 -13 -46.43
1998.000 -60.330 -13 -47.33
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Test Mode : Mode 2

GSM850 (EDGE) Radiated Spurious ERP
H Polarization V Polarization
Frequency ERP (dBm) Limit Margin Frequency ERP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
59.430 -60.210 -13 -47.21 61.590 -55.330 -13 -42.33
156.090 -61.310 -13 -48.31 152.040 -52.880 -13 -39.88
271.380 -52.560 -13 -39.56 271.380 -49.300 -13 -36.30
291.630 -53.400 -13 -40.40 374.900 -51.870 -13 -38.87
313.300 -54.500 -13 -41.50 533.800 -52.420 -13 -39.42
374.900 -53.590 -13 -40.59 665.400 -42.360 -13 -29.36
666.800 -50.080 -13 -37.08 957.300 -46.340 -13 -33.34
957.300 -51.370 -13 -38.37 1000.000 -49.030 -13 -36.03
1000.000 -50.870 -13 -37.87 1064.000 -52.930 -13 -39.93
1068.000 -49.830 -13 -36.83 1108.000 -54.590 -13 -41.59
1108.000 -52.150 -13 -39.15 1198.000 -54.240 -13 -41.24
1198.000 -51.890 -13 -38.89 1278.000 -56.030 -13 -43.03
1268.000 -56.710 -13 -43.71 1334.000 -46.110 -13 -33.11
1334.000 -49.690 -13 -36.69 1388.000 -55.960 -13 -42.96
1594.000 -58.270 -13 -45.27 1424.000 -58.570 -13 -45.57
1674.000 -55.090 -13 -42.09 1478.000 -58.840 -13 -45.84
1734.000 -59.110 -13 -46.11 1568.000 -57.290 -13 -44.29
1764.000 -59.840 -13 -46.84 1594.000 -55.300 -13 -42.30
2268.000 -59.140 -13 -46.14 1674.000 -49.750 -13 -36.75
2508.000 -53.420 -13 -40.42 1714.000 -57.320 -13 -44.32
2608.000 -58.880 -13 -45.88 1764.000 -57.260 -13 -44.26
1998.000 -59.220 -13 -46.22
2264.000 -56.110 -13 -43.11
2508.000 -55.550 -13 -42.55
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Test Mode : Mode 3

PCS1900 (GSM) Radiated Spurious EIRP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin

(I\(jIHz) ’ FIRP (dBm) (dBm) (d;]) (I\(jIHz) ’ FIRP (dBm) (dBm) (dLS)
144.480 -56.150 -13 -43.15 149.340 -47.890 -13 -34.89
239.790 -54.230 -13 -41.23 238.440 -51.370 -13 -38.37
297.840 -55.160 -13 -42.16 299.190 -47.660 -13 -34.66
300.000 -54.700 -13 -41.70 300.000 -47.730 -13 -34.73
666.800 -57.410 -13 -44.41 598.900 -52.920 -13 -39.92
1000.000 -57.960 -13 -44.96 666.800 -47.800 -13 -34.80
1000.000 -51.120 -13 -38.12 1000.000 -55.470 -13 -42.47
1194.000 -56.460 -13 -43.46 1024.000 -53.710 -13 -40.71
1334.000 -54.720 -13 -41.72 1194.000 -55.960 -13 -42.96
5638.000 -45.800 -13 -32.80 1334.000 -53.890 -13 -40.89
1354.000 -58.260 -13 -45.26
1674.000 -56.660 -13 -43.66
5638.000 -44.040 -13 -31.04
SPORTON International Inc. Page No. : 84 of 146

TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



woroniss. FCC TEST REPORT Report No. : FG632813-02A

Test Mode : Mode 4

PCS1900 (EDGE) Radiated Spurious EIRP
H Polarization V Polarization
Frequency EIRP (dBm) Limit Margin Frequency EIRP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)
60.240 -58.530 -13 -45.53 60.780 -52.740 -13 -39.74
165.540 -59.260 -13 -46.26 149.880 -50.470 -13 -37.47
271.380 -51.410 -13 -38.41 266.790 -48.780 -13 -35.78
291.630 -51.140 -13 -38.14 532.400 -50.930 -13 -37.93
314.700 -52.350 -13 -39.35 666.800 -41.380 -13 -28.38
374.900 -50.520 -13 -37.52 799.800 -50.610 -13 -37.61
532.400 -53.640 -13 -40.64 896.400 -49.370 -13 -36.37
665.400 -49.590 -13 -36.59 957.300 -45.410 -13 -32.41
957.300 -47.970 -13 -34.97 1000.000 -54.590 -13 -41.59
1000.000 -50.030 -13 -37.03 1058.000 -49.220 -13 -36.22
1064.000 -47.840 -13 -34.84 1114.000 -54.200 -13 -41.20
1108.000 -53.810 -13 -40.81 1198.000 -52.430 -13 -39.43
1198.000 -50.590 -13 -37.59 1278.000 -52.210 -13 -39.21
1278.000 -53.350 -13 -40.35 1334.000 -42.300 -13 -29.30
1334.000 -43.910 -13 -30.91 1388.000 -53.480 -13 -40.48
1388.000 -56.590 -13 -43.59 1424.000 -56.440 -13 -43.44
1598.000 -54.500 -13 -41.50 1444.000 -56.580 -13 -43.58
1734.000 -56.000 -13 -43.00 1478.000 -57.110 -13 -44.11
1764.000 -56.420 -13 -43.42 1564.000 -56.040 -13 -43.04
2264.000 -57.790 -13 -44.79 1598.000 -51.120 -13 -38.12
5638.000 -49.390 -13 -36.39 1618.000 -54.450 -13 -41.45
1664.000 -56.530 -13 -43.53
1708.000 -55.370 -13 -42.37
1734.000 -56.430 -13 -43.43
1764.000 -58.250 -13 -45.25
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Test Mode : Mode 5

WCDMA Band V Radiated Spurious ERP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin

(l\(jIHz) ' ERP (dBm) (dBm) (d:) (laHz) ' ERP (dBm) (dBm) (ng)
33.240 -59.670 -13 -46.67 60.240 -56.320 -13 -43.32
156.630 -62.040 -13 -49.04 149.880 -52.240 -13 -39.24
271.380 -51.350 -13 -38.35 271.380 -50.640 -13 -37.64
313.300 -53.200 -13 -40.20 532.400 -51.590 -13 -38.59
666.800 -51.180 -13 -38.18 666.800 -41.740 -13 -28.74
957.300 -51.160 -13 -38.16 957.300 -44.200 -13 -31.20
1000.000 -53.240 -13 -40.24 1000.000 -54.490 -13 -41.49
1068.000 -50.300 -13 -37.30 1068.000 -51.840 -13 -38.84
1108.000 -53.850 -13 -40.85 1108.000 -50.150 -13 -37.15
1198.000 -50.720 -13 -37.72 1198.000 -53.230 -13 -40.23
1278.000 -55.340 -13 -42.34 1268.000 -56.320 -13 -43.32
1334.000 -47.660 -13 -34.66 1334.000 -45.320 -13 -32.32
1388.000 -54.690 -13 -41.69 1388.000 -57.250 -13 -44.25
1568.000 -58.840 -13 -45.84 1444.000 -57.680 -13 -44.68
1604.000 -55.770 -13 -42.77 1568.000 -58.880 -13 -45.88
1714.000 -53.450 -13 -40.45 1598.000 -52.390 -13 -39.39
1764.000 -58.340 -13 -45.34 1664.000 -58.950 -13 -45.95
1818.000 -60.610 -13 -47.61 1708.000 -56.450 -13 -43.45
2264.000 -59.450 -13 -46.45 1998.000 -56.680 -13 -43.68
2234.000 -58.570 -13 -45.57
2288.000 -56.030 -13 -43.03
2998.000 -56.750 -13 -43.75
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Test Mode : Mode 6

WCDMA Band V (HSDPA) Radiated Spurious ERP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin

(I\(jIHz) ’ ERP (dBm) (dBm) (dS) (I\(jIHz) ’ ERP (dBm) (dBm) (dlf)
55.380 -57.260 -13 -44.26 61.590 -56.690 -13 -43.69
159.330 -61.760 -13 -48.76 147.990 -52.280 -13 -39.28
271.380 -51.180 -13 -38.18 262.740 -51.480 -13 -38.48
313.300 -53.390 -13 -40.39 374.900 -52.090 -13 -39.09
400.800 -53.800 -13 -40.80 532.400 -52.050 -13 -39.05
532.400 -55.270 -13 -42.27 666.800 -41.290 -13 -28.29
666.800 -48.930 -13 -35.93 957.300 -45.330 -13 -32.33
957.300 -50.580 -13 -37.58 1004.000 -56.790 -13 -43.79
1000.000 -52.270 -13 -39.27 1068.000 -50.250 -13 -37.25
1068.000 -48.780 -13 -35.78 1108.000 -54.040 -13 -41.04
1108.000 -51.310 -13 -38.31 1198.000 -52.210 -13 -39.21
1198.000 -52.110 -13 -39.11 1278.000 -55.730 -13 -42.73
1274.000 -55.860 -13 -42.86 1334.000 -46.180 -13 -33.18
1334.000 -47.470 -13 -34.47 1388.000 -53.280 -13 -40.28
1388.000 -58.720 -13 -45.72 1564.000 -58.900 -13 -45.90
1594.000 -58.230 -13 -45.23 1598.000 -53.330 -13 -40.33
1734.000 -59.600 -13 -46.60 1664.000 -56.470 -13 -43.47
2284.000 -59.000 -13 -46.00 1708.000 -57.770 -13 -44.77
1764.000 -58.380 -13 -45.38
1998.000 -58.900 -13 -45.90
2268.000 -56.220 -13 -43.22
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Test Mode : Mode 7

WCDMA Band Il Radiated Spurious EIRP
H Polarization V Polarization
Frequenc Limit Margin Frequenc Limit Margin
(I\(jIHz) ' EIRP (dBm) (dBm) (ng) (l\(jIHz) ' EIRP (dBm) (dBm) (dS)
30.000 -47.760 -13 -34.76 61.590 -54.810 -13 -41.81
34.590 -51.150 -13 -38.15 149.880 -50.560 -13 -37.56
53.490 -65.960 -13 -52.96 271.380 -48.980 -13 -35.98
60.240 -58.160 -13 -45.16 374.900 -49.880 -13 -36.88
160.680 -58.980 -13 -45.98 532.400 -50.980 -13 -37.98
270.840 -49.450 -13 -36.45 666.800 -42.310 -13 -29.31
313.300 -52.110 -13 -39.11 721.400 -48.330 -13 -35.33
400.800 -51.820 -13 -38.82 901.300 -46.540 -13 -33.54
533.800 -53.650 -13 -40.65 957.300 -41.460 -13 -28.46
666.800 -48.050 -13 -35.05 1064.000 -45.110 -13 -32.11
901.300 -50.120 -13 -37.12 1108.000 -47.460 -13 -34.46
957.300 -47.180 -13 -34.18 1194.000 -49.830 -13 -36.83
1064.000 -44.790 -13 -31.79 1278.000 -52.200 -13 -39.20
1194.000 -48.970 -13 -35.97 1334.000 -40.670 -13 -27.67
1278.000 -52.900 -13 -39.90 1388.000 -52.610 -13 -39.61
1334.000 -41.660 -13 -28.66 1444.000 -54.650 -13 -41.65
1388.000 -55.840 -13 -42.84 1564.000 -48.830 -13 -35.83
1564.000 -54.090 -13 -41.09 1604.000 -51.100 -13 -38.10
1598.000 -54.620 -13 -41.62 1708.000 -52.940 -13 -39.94
1708.000 -53.660 -13 -40.66 2234.000 -51.300 -13 -38.30
1734.000 -55.070 -13 -42.07 2378.000 -55.440 -13 -42.44
1768.000 -55.880 -13 -42.88 2434.000 -56.010 -13 -43.01
2288.000 -56.990 -13 -43.99 3764.000 -48.460 -13 -35.46
3764.000 -49.820 -13 -36.82
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Test Mode : Mode 8

WCDMA Band Il (HSDPA) Radiated Spurious EIRP
H Polarization V Polarization

Frequenc Limit Margin Frequenc Limit Margin

(l\(jIHz) ' EIRP {dBm) (dBm) (d:) (I\(jIHz) ’ EIRP {dBm) (dBm) (ds)
60.240 -59.060 -13 -46.06 60.780 -54.060 -13 -41.06
153.390 -59.380 -13 -46.38 148.530 -50.870 -13 -37.87
238.980 -61.750 -13 -48.75 271.380 -49.180 -13 -36.18
270.840 -49.500 -13 -36.50 311.900 -53.780 -13 -40.78
318.900 -52.270 -13 -39.27 374.900 -49.260 -13 -36.26
374.900 -51.810 -13 -38.81 430.900 -53.650 -13 -40.65
400.800 -51.800 -13 -38.80 532.400 -50.670 -13 -37.67
532.400 -54.440 -13 -41.44 665.400 -39.810 -13 -26.81
666.800 -47.780 -13 -34.78 721.400 -51.070 -13 -38.07
812.400 -51.670 -13 -38.67 799.800 -48.910 -13 -35.91
901.300 -51.730 -13 -38.73 903.400 -47.620 -13 -34.62
957.300 -48.720 -13 -35.72 957.300 -44.030 -13 -31.03
1064.000 -45.220 -13 -32.22 1068.000 -47.310 -13 -34.31
1194.000 -48.790 -13 -35.79 1108.000 -50.100 -13 -37.10
1278.000 -53.020 -13 -40.02 1194.000 -49.580 -13 -36.58
1334.000 -41.300 -13 -28.30 1278.000 -50.950 -13 -37.95
1564.000 -53.600 -13 -40.60 1334.000 -42.220 -13 -29.22
1664.000 -55.410 -13 -42.41 1564.000 -50.470 -13 -37.47
1764.000 -54.420 -13 -41.42 1664.000 -53.690 -13 -40.69
3764.000 -48.730 -13 -35.73 1714.000 -53.930 -13 -40.93
2234.000 -53.220 -13 -40.22
2288.000 -49.520 -13 -36.52
3764.000 -49.030 -13 -36.03
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Test Mode : Mode 9

GSM850 (GSM) with BT Co-location Radiated Spurious ERP
H Polarization V Polarization
Frequency ERP (dBm) Limit Margin Frequency ERP (dBm) Limit Margin
(MHz) (dBm) (dB) (MHz) (dBm) (dB)

79.680 -61.830 -13 -48.83 79.680 -55.760 -13 -42.76

163.380 -63.130 -13 -50.13 162.030 -54.310 -13 -41.31

272.730 -61.110 -13 -48.11 271.380 -56.860 -13 -43.86

315.400 -58.500 -13 -45.50 700.400 -49.470 -13 -36.47

1000.000 -52.640 -13 -39.64 1000.000 -46.620 -13 -33.62

1054.000 -50.780 -13 -37.78 1024.000 -54.800 -13 -41.80

1084.000 -52.950 -13 -39.95 1048.000 -51.460 -13 -38.46

1254.000 -55.480 -13 -42.48 1084.000 -55.670 -13 -42.67

1334.000 -57.380 -13 -44.38 1164.000 -54.710 -13 -41.71

1674.000 -57.600 -13 -44.60 1248.000 -57.350 -13 -44.35

2508.000 -51.570 -13 -38.57 1334.000 -52.310 -13 -39.31

4804.000 -45.360 -13 -32.36 1674.000 -53.130 -13 -40.13

2508.000 -48.960 -13 -35.96

4868.000 -40.260 -13 -27.26
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EROATOMN LAB.

FCC TEST REPORT

Report No. FG632813-02A

4.6.5 Test Data

4.6.5.1 Mode 1
Horizontal Polarization
Data: 1 File: D:WProject2007Q14L11\632813-02\Part22H\GSMB50.EMI (12}
o Lewvel (dBm) Date: 2007-01-26
FEC PART22:i24
3
b : W
=100 30 84. 138. 192. 246. 300
Trace: (Discrete) Fraquancy (miiz)
Site : MCHG-HT
Clemdition : LF-SFURICUS HORIZOHTAL
EUT : FLYBock POMWith 3 50 MR 775y, Wlan/1 1ahg
: and BT
Pourax o 1AW AH=
Model . Faeazalin
Mode © WM 350 Link+ Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm dB dBm dBm dB
1 35.9 -54.17 -41.17 -13.00 -50.8%8 -3.20 Peak
2 160.7 -53.82 -40.82 -13.00 -40.88 -12.94 Peak
;@ 253.3 -46.82 -33.82 -13.00 -33.27 -11.30 Peak
Data: 2 File: D:WProject2007Q14T 1116328 13-02\Part22H\GSME50.EMI (12}
d Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
4
i MEW m
100 300 440. 580. 720. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : BCHG-HY
Cemdition : LF-SFURIONS HORIZONTAL
EUT : FLYBock POMWith 3 50 MR 775y, Wlan/1lahg
: and BT
Pourax o 1AW ae AH=
Model . FaeaZalan
Mode © WM 850 Link+ Adaphor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
WHz dBm db dBm dBm dB
1 301.4 -49.54 -36.34 -13.00 -33.66 -9.88 Peak
2 383.4 -49.46 -36.46 -13.00 -4Z2.45%  -T7.00 Peak
3 836.9 -50.84 -49.50  -1.33 Peak
4@ 830.3 -41.49 -40.37  -0.91 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
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Data: 3 File: D:WProject 200701116328 13-02Part22HGSMES0.EMI (12}
b Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35
: )
-70
1000 1400, 1800. 2200. 2600, 3000

Trace: (Discrete) Frequency (WiHz)
Site : BCHG-HY
Clemdition : HF-SPURIOUSE HORIZONTAL
EOT id‘fg?ok FCAVIh 550 MCET v, Wlan/Llabg
Fonwes ¢ 120 e oHz
Model - FOGIZA13-02
Mode : HEM 850 Linkt Adaphor

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 1334.0 -56.953 -43.95 -13.00 -57.91 0.96 Peak
A 1674.0 -59.14 -46.14 -13.00 -59.36 0.22 Peak
Data: 4 File: D:WProjectt2007Q14L 1163228 13-02\Part22HGSMB50.EMI (12}
b Lewvel (dBm) Date: 2007-01-26
FCC PARTZ22/24
-35

M

7 3000 3400. 3800. 4200. 4600. 5000
Frequency (MHz)

Trace: (Discrete)

Site : BCHOSHY

Condition : HF-SFURIOUS HORTAONTAL

EOT : FLYBook FCAWith 3.5G MCE775v, Wlan/1labg

: and BT

Poowex o 1AW MH=

Model - FO63ZB132

Mode - (M 850 Linkt &idaphor
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EROATOMN LAB.

Report No.

Vertical Polarization
Dat File: D:\Project20070Q14L J111632813-02\Part22H\GSMBS0.EMI (12)

a7
0 Lewvel (dBm) Date: 2007-01-26

FCC PART22:24

3

1 2
0 W

A%

100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite : IBCHGHT
Condition : LF-SFURICE VERTICAL
EOT id'fggok FCAVh 550 ST, Wlan/Llabg
Fonwes ¢ 120Vac/ElHz
Model - FOGIZA13-02
Mode : HEM 850 Link+ Adapto
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
l 80.2 -46.87 -33.87 -13.00 -36.38 -10.40 Peak
% 162.0 -48.35 -35.35 -13.00 -40.10 -8.25 Peak
3@ 253.3 -43.30 -30.30 -13.00 -353.85> -7.42 Peak
Data: 8 File: D:WProjectt2007Q14T 11116328 13-02\Part22H\GSME50.EMI (12)
d Lewvel (dBm) Date: 2007-01-26
FEC PART22:24
3
4
|
- WMMW\J
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) FrRuENCE NI
Site . MCHG-HT
Clemdition : LF-SFTRICTE VERTICAL
EUT : FLYBock POMWith 3 50 MR 775y, Wlan/1 1abg
: and BT
Pourax o AW AH=
Model - FOG3ZB13012
Mode © CHEM 350 Link+ Adaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 240.8 -49 .24 -36.24 -13.00 -46.60 -Z.64 Peak
A 36.9 -49.72 -51.08 1.36 Peak
3@ 0,3 -31.61 -33.32 1,71 Peak
4 @ 948.9 -39.81 -26.81 -13.00 -42.06  2.25 Peak |
Remark:
1. #2: MS Signal
2. #3:BS Signal
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Data: 9 File: D:WProject\2007Q14L 1163228 13-02\Part22HGSMB50.EMI (12}
i Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35
1 2 3
ED 1000 1400, 1800. 2200. 2600, 3000
Trace: (Discrete) Frequency (MHz)
Fite : IBCHGHT
Condition : HF-BFURICUS VERTICAL
EOT id‘fg%ok FCAVh 550 MCETEv, Wland/Llabg
Froex ¢ 10Vas/Hz
Model - FOGIZA13-02
Mode © 4EM 850 Link+ Adaphor
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBm db dBm dBm dB
1 1334.0 -537.00 -44.00 -13.00 -56.20 -0.80 Peak
2 1664.0 -57.28 -44.28 -13.00 -56.80 -0.48 Peak
3 1998.0 -58.18 -45.18 -13.00 -57.48 -0.69 Peak
Data: 10 File: D:Project 20070141 11116328 13-02\Part22H\GSME50.EMI (12}
E Lewvel (dBm) Date: 2007-01-26
FCC PART22:24
-35

MW%

7 3000 3400, 3800, 4200. 4600, 5000
Frequency (MHz)

Trace: (Discrete)

Eite - BCHOGHY

Condition - HEZPURIOUS VERTICAL

EOT : FL¥Book PCAWVIh 3 50 MCATHy, Wlan/11akg
: and BT

Fowex : 1A WaelH=

Model - P3RS

Mode o CHEM 850 Linlet Adaptox

Remark There is no more obvious emission except the listings above.

SPORTON International Inc. Page No. : 94 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



woroniss. FCC TEST REPORT Report No. : FG632813-02A

4.6.5.2 Mode 2
Horizontal Polarization
Data: 1 File: D:Project 20070141 11116328 13-02\Part22HEDGE.EMI (12)
0 Level (dBm) Date: 2007-01-30
FEC PART22:24
3 4
-50
1 2 W“w
100 30 84. 138, 192, 246. 300
Trace: (Discrete) Frequency (MHz)
Fite : IBCHGHT
Condition : LF-SFURICTE HORIZCONTAL
EOT : FLVBock PCAVIh 3.5 MCST775w, Wlan/l 1abe
: and BT
Poowex o 1AW MH=
Model . Fa63Za13-02
Mode : EDGE Link+Adaphor
Ower Limit  Read
Freq Level Limit Line Level Factor Remartk
WHz dBm db dBm dBm dB
1 39.4 -52.06 -45.06 -13.00 -45.67 -12.40 Peak
Z 136.1 -59.16 -46.16 -13.00 -46.27 -12.89 Peak
3@ 714 -50.41 -37.41 -13.00 -39.530 -10.91 Peak
4 291.6 -51.25 -38.25 -13.00 -41.03 -10.21 Peak
Data: 2 File: D:\Projecti20070Q141L)1]%632813-02\Part22HEDGE.EMI (12)
i Level {dBm) Date: 2007-01-30
FEC PART22:24
a1
Fl
3
=100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
Site : MCHG-HT
Clemdition : LF-SFURICUE HORIZOHTAL
EUT - FLYBock PC/AWith 3 50 MCR 775w, Wlan/11ahg
: and BT
Pourax o 1AW A=
Model . Faeazelan
Mode : EDAE Link+Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm dB dBm dBm dB
1 313.3 -52.35 -39.35 -13.00 -4Z2.87 -0.48 Peak
A 374.9 -51.44 -38.44 -13.00 -44.10 -7 .34 Peak
3@ 666.8 -47.93 -34.93 -13.00 -44.87 -3.006 Peak
4@ 836.9 -45.41 -44 .08 -1.33 Peak
aa 880.3 -37.61 -36.90 0 -0.91 Peak
@ Q57.3 -49.22 -36.22 -13.00 -49.04 -0.17 Peak
Remark:
1. #4: MS Signal
2. #5:BS Signal
SPORTON International Inc. Page No. : 95 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA
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Data: 3 File: D:¥Project'2007Q1\{1 J1[632813-02\Part22H\EDGE.EMI (12)
0 Level (dBm) Date: 2007-01-30
FCC PART22.24
-35

40 1000 1400. 1800, 2200, 2600, 3000

Trace: (Discrete) Freduency (MHz)

Site : BCHG-HY
Cemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PCAWith 3 503 MCR 775w, Wlan/l1ahg
: end BT
Pouwrax o 1AW ae AH=
Model - PaGaZELa02
Mode : EDAGE Link+Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remark
WHz dBm db dBm dBm dB

| @ 1000.0 -48 .72 -35.72 -13.00 -50.53 1.80 Peak

Z @ 1068.0 -47 .68 -34.68 -13.00 -49.32 1.64 Peak

@ 1108 .0 -30.00 -37.00 -13.00 -51.61 1.61 Peak

4@ 1198.0 -49.74 -36.74 -13.00 -51.11 1.37 Peak

2 1268.0 -54.56 -41.36 -13.00 -55.65 1.09 Peak

@ 1334.0 -47 .54 -34.24 -13.00 -48.50  0.96 Peak

7 1594 .0 -56.12 -43.12 -13.00 -56.49  0.37 Peak

g 1674.0 -52.04 -30.94 -13.00 -53.16 0.22 Peak

a 1734.0 -56.06 -43.96 -13.00 -56.98 0.02 Peak

10 1764.0 -57.69 -44 .69 -13.00 -57.62 -0.07 Peak

1i1 2268.0 -26.99 -43.99 -13.00 -57.78  0.80 Peak

12 2508.0 -51.27 -38.27 -13.00 -3Z.47 1.20 Peak

13 2008.0 -26.Y3 -43.73 -13.00 -58.357 1.84 Peak

Data: 4 File: D:Project 20070141 1116328 13-02Part22HEDGE.EMI (12)
0 Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35

M

~ 7 3000 3400, 3800, 4200, 4600, 5000

Trace: (Discrete) Frauancy (W)

Site : (BCHOAHY

Condition - HF-SFURIOUS HORTAONTAL

EUT - FLYBook FUAWh 3.5G MCE775v Wlan/1 labg

: and BT

Fowrax o 10V ae A H=

Model : Faedzals02

Mode ; EDGE Link+Adapto
SPORTON International Inc. Page No. : 96 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA
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Report No. FG632813-02A

Vertical Polarization

Data: 7
o Lewvel (dBm)

File: D:\Projectt2007Q14L) 1116328 13-02\Part22HEDGE.EMI (12)

Date: 2007-01-30

FCC PART22/24

3
e 1 QW\%
=108 30 84. 138, 192, 246. 300
Trace: (Discrete) Frequency (MHz)
St : MCHG-HY
Clomdition : LFFTRICTE VERTICAL
EUT : FLYBock PC/AWith 3 50 MCR 775w, Wlan/l1shg
: and BT
Pourax o 1AW ae A H=
Model . Faazelsm
Mode . EDAGE Link+ Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB
1 6l.6 -53.18 -40.18 -13.00 -40.03 -15.14 Peak
2 152.0 -50.73 -37.73 -13.00 -42.57 -3.16 Peak
;@ 2714 -47.15 -34.15 -13.00 -40.10  -7.06 Peak
Data: 8 File: D:Project2007Q1L111\6322813-02Part22HEDGE.EMI (12)
d Lewvel (dBm) Date: 2007-01-30
FEC PART22:24
a
3 4 i
- WWQ ML
-100 300 4440. 580. T20. 860. 1000
Trace: (Discrete) Freduency (MHe)
Site : BCHG-HT
Cemdition : LFFTRICTS VERTICAL
EUT : FLYBock PCAWith 3 503 MCR 775w Wlan/l1ahg
: end BT
Power : 120V bz
Medel : PR30
Mo : EDA3E Linkt Adaptor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 374.9 -49 92 -36.72 -13.00 -44.87 -4.83 Peak
Z @ 233.8 -50.27 -37.27 -13.00 -47.34 -2.73 Peak
3@ GBS 4 40,21 ¥ 21 13,00 -30.76 0,05 Peak |
4 @ §36.9 -43.67 -43.03 1.36 Peak
2@ 880.3 -34.69 -36.40 1.71 Peak
@ Q57.3 -44.19 -31.19 -13.00 -46.51 %.32 Peak
Remark:
1. #4:MS Signal
2. #5:BS Signal
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Dat File: D:\Projectt2007Q14L) 1116328 13-02\Part22HEDGE.EMI (12)

a: 9
i Lewvel (dBm) Date: 2007-01-30

FCC PART2224

-35

L 1000 1400. 1800, 2200, 2600, 3000

Trace: (Discrete) Fraguancy Mt

Bite - BCHOG-HT

Condition : HFSPURIOUE VERTIZAL

EUT : id'fggok FCAVi 3503 MOS0, Wlan/1 1abg
Fevrs ¢ LA0Van el

Mcdel | FeaZ1302

Mode : EDGE Lindet Adaphor

Over Limit Read
Freq Lewel Limit Line Level Factor Remark

WHz dBn dB d B dBm db

| @ 1000.0 -46.88 -33.88 -13.00 -46.09 -0.79 Peak
Z 1064 .0 -50.78 -37.78 -13.00 -50.00 -0.79 Peak
3 11080 -52.44 -39.44 -13.00 -51.71 -0.73 Peak
4 119¢.0 -52.09 -39.09 -13.00 -51.37 -0.72 FPeak
2 1276.0 -53.88 -40.88 -13.00 -53.05 -0.83 Peak
i@ 1334.0 -43.06 -30.96 -13.00 -43.17 -0.80 Peak
7 1386.0 -53.81 -40.81 -13.00 -5Z2.88 -0.93 FPeak
8 14240 -36.42 -43.42 -13.00 -53.532 -0.90 Peak
a 1478.0 -36.69 -43.69 -13.00 -53.72 -0.97 Peak
10 1568.0 -55.14 -42.14 -13.00 -54.44 -0.70 Peak
11 1594 .0 -53.153 -40.15 -13.00 -5Z.48 -0.67 Peak
12 @ 1674.0 -47.60 -34.60 -13.00 -47 .12 -0.48 Peak
13 1714.0 -35.17 -42.17 -13.00 -54.74 -0.42 Peak
14 1764.0 -35.11 -42.11 -13.00 -54.74 -0.36 Peak
15 1998 .0 -57.07 -44.07 -13.00 -56.37 -0.69 Peak
16 2264 .0 -33.96 -40.96 -13.00 -55.64 1.68 Peak
17 Z508.0 -53.40 -40.40 -13.00 -55.67 Z.27 Peak
Data: 10 File: D:WProject'2007Q1\{1 J1[632813-02\Part22H\EDGE.EMI (12)
E Lewvel (dBm) Date: 2007-01-30
FCC PARTZ22:24
-35

M%

7 3000 3400, 3800, 4200. 4600, 5000
Frequency (MHz)

Trace: (Discrete)

Bite : BCHOGHT

Coondition : HF-SFURIOUS VERTEZAL

EOT : FLYEoak FCARIh 3 50 BMCET M, Wlan/1 lakg
:and BT

Famrey + 1A0VaeE0H=

Model : Plwaze1s2

Mode : EDGE Linkt Adaptor

Remark There is no more obvious emission except the listings above.
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FG632813-02A

4.6.5.3 Mode 3
Horizontal Polarization
Data: 1 File: D:Project2007Q14L1116322813-02\Part24E\WPCS1900.EMI (20}
o Lewvel (dBm) Date: 2007-01-25
FEC PART22:i24
-50 1 2 3
=108 30 84. 138. 192, 246. 300
Trace: (Discrete) FLequEncy (miiz)
Fite : IBCHGHT
Condition : LFSPURICTE HORIZOMTAL
EOT id'fg?ok FCAVIh 550 MCETEv, Wlan/Llabg
Forwex ¢ 120 e oHz
Medal : P10
Mo : P 1900 Linkt Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB
1 144.5 -536.15 -43.15 -13.00 -43.40 -12.75 Peak
2@ 239.8 -54.23 -41.23 -13.00 -42.21 -12.02 Peak
3 297.8 252,16 -42.16 -13.00 -43.14 -10.01 Peak
Data: 2 File: D:Project 2007014 11116328 13-02\Part24E\PCS1900.EMI (20}
i Lewvel (dBm) Date: 2007-01-25
FEC PART22:24
-50
2
=100 300 440. 580. T720. 860. 1000
Trace: (Discrete) Foagusncy My
Site : MGCHG-HT
Condition : LFSPURICTE HORIZOMTAL
EOT id'fg?ok FCAVIh 550 MCETEv, Wlan/Llabg
Forwex ¢ 120 e oHz
Medal : P13
Mode : PCR 1900 Lindt Adapher
Over Limit  Read
Freq Level Limit Line Level Factor Remark
WHz dBm db dBmn dBin dB
l 00,0 -34.90 -41.70 -13.00 -44.96  -9.93 Peak
2 66,8 -37.41 -44.41 -13.00 -34.35 -3.00 Peak
3 1000.0 -57.96 -44.96 -13.00 -58.20 0.24 Peak
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Data: 3 File: D:Project2007Q14L1116322813-02\Part24E\WPCS1900.EMI (20}
o Lewvel (dBm) Date: 2007-01-25
FCC PART22/24
-35
i}
% 4
D 1000 1400, 1800. 2200. 2600. 3000
Trace: (Discrete) Frequency (MHz)
Site : ACHG-HY
Clemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/With 3 50 MR 775y, Wlan/1 1she
: and BT
Pourax o 1AW AH=
Model : FaaZelin
Mode : PR 1900 Linkt Adaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
| @ 1000.0 -51.12 -38.12 -13.00 -52.93 1.80 Peak
2 1194 .0 -56.46 -43.46 -13.00 -57.83 1.37 Peak
3 1334.0 -54.72 -41.72 -13.00 -55.68 0.96 Peak
4 1876.0 -56.91 -56.39 -0.51 Peak
2@ 1958.0 -43.81 -42.90  -1.11 Peak
Remark:
1. #4:MS Signal
2. #5:BS Signal
Data: 4 File: D:Project 2007011 ]11\632813-02Part24EWPCS1900.EMI (20}
0 Level (dBm}) Date: 2007-01-25
FCC PART22:24
-35

M

7 3000 3400, 3800, 4200. 4600 5000
Frequency (MHz)

Trace: (Discrete)

Site : BCHOSHY

Condition : HF-SFURIOUS HORIZONTAL

EOT : ﬁrg?:k FC/AWith 3.5 MCET75v, Wi/ Llaktg

Fonwes ¢ 120Vac/ElHz

Model : Fa63ZE1302

Mode : PCS 1900 Linkt Adaptos
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 5 File: D:WProject2007Q14T 1116328 13-02\Part24E\PCS1900.EMI (20}
i Lewvel (dBm) Date: 2007-01-25
FCC PART22:24
-35
1
-70
5000 5400. 5800, 6200, 6600, 7000
Trace: (Discrete) Freguancy {Mikiz)
it : BCHOGHY
Cendition : HF-SPURIOUS HORIZONTAL
EUT : FL¥Book PC/AWith 3 503 MOATHv, Wlan/l labg
: and BT
Pourax o 1AW AH=
Model : FOe32e13dR
Mode : PO 1900 Linkt Adspbar
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
| @ 2638.0 -45.80 -32.80 -13.00 -53.77  9.97 Peak
Data: 6 File: D:WProject2007Q 14T 111\632813-02\Part24E\PCS1900.EMI (20}
. Lewvel (dBm) Date: 2007-01-25

FCC PART22:24

-35

M

40 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (W)

Site : BCHOSHY

Cendition - HF-SFURIOUS HORTAONTAL

EOT : ;Jn\dvg%ok PC/With 3,50 MCBTH5v, Wlan/l labg

Fonwex ¢ 120Vac/oHz

Madel : Fo63zEls2

Mode : PO 1900 Linkt Adaptes
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FG632813-02A

Vertical Polarization

Data: 11
i Lewvel (dBm)

File: D:\Project\i2007Q 141 )11%632813-02\Part24E'\PCS1900.EMI (20)

Date: 2007-01-25

FCC PART22:24

-50

K P P

100 30 84.
Trace: (Discrete)

Site - BCHOB-HT

138.

192,
Frequency (MHz)

246.

300

Clemdition . LF-SFURICTS VERTICAL
EUT : FLYBock POMWith 3 50 MO 775y, Wlan/1 1ahg
: and BT
Pourax o 1AW ae AH=
Model . FaGazelan
Mode : PR 1900 Linkt Adaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 149.3 -47.80 -34 .80 -13.00 -39.76 -8.14 Peak
Z @ 238 .4 -51.37 -38.37 -13.00 -43.61 -7.76 Peak
3@ 299.2 -47 .66 -34.66 -13.00 -41.20 -6.46 Peak
Data: 12 File: D:Project 2007011 ]11\632813-02Part24EWPCS1900.EMI (20}
0 Level ((Bm}) Date: 2007-01-25
FEC PART22:24
g
" | W
100 300 440. 580. T20. 860. 1000
Trace: (Discrete) Frequency (MHz)
it : BCHHT
Cemdition : LF-SFTIRICTS VERTICAL
EUT : FLYBock FC/With 3 50 MR 775y, Wlan/11ahg
: and BT
Poowex o AW ae MH=
Model . FOGIZE13-02
Mode - POR 1900 Lindeh fdaphor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
| @ 300.0 -47.93 -34.73 -13.00 -41.27 -6.46 Peak
Z @ 298.9 -52.92 -39.92 -13.00 -50.97 -1.93 Peak
3@ f6o6.8 -47.80 -34.80 -13.00 -46.87 -0.94 Peak
SPORTON International Inc. Page No. : 102 of 146
TEL : 886-2-2696-2468 Report Issued Date . Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 13 File: D:\Project\2007Q1\ ]11632813-02\Part24E'PCS1900.EMI (20)
0 Lewvel (dBm) Date: 2007-01-25
FCC PART2224
-35

40 1000 1400. 1800, 2200. 2600, 3000

Trace: (Discrete) Frequency (WHz)

ite : (BCHIEHT
Condition ;. HF-3FURICUS VERTICAL
EUT idYg?Dk PO 350G MCET v, Wlan/1 1ake
Frnwer ¢ 120Van/ElHz
Model | FaEIBID
Mode - PCE 1900 Landkt Adaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBn dBm dB
1 1000.0 -55.47 -42.47 -13.00 -54.69 -0.79 Peak
2@ 1024.0 -53.71 -40.71 -13.00 -52.92 -0.73 Peak
3 1194.0 -55.96 -42.96 -13.00 -55.24 -0.72 Peak
4 @ 1334.0 -53.89 -40.89 -13.00 -53.09 -0.80 Peak
5 1354 .0 -58.26 -45.26 -13.00 -57.40 -0.86 Peak
5] 1674.0 -56.66 -43.66 -13.00 -56.1% -0.48 Peak
7 1884.0 -58.16 -57.66  -0.50 Peak
2@ 1958.0 -43.75 -43.15  -0.60 Peak
Remark:

1. #7: MS Signal
2. #8:BS Signal

Data: 14 File: D:WProject'2007Q 1L 116328 13-02\Part24E'PCS1900.EMI (20)
i Lewvel (dBm) Date: 2007-01-25

FCC PART22:24

-35

MWM

7 3000 3400. 3800. 4200. 4600. 5000

Trace: (Discrete) Frequency (WHz)

Site : BCHOSHY

Cendition : HF-SFURIOUS VERTICAL

EOT - FLYBook PCfWith 3.5 MCE775v Wlan/1 labg

: and BT

Pouwrax o 1AW ae AH=

Model : Faeizalsz

Mode : PO 1900 Linkt Adaptos
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 15 File: D:Project2007Q 14T J11\632813-02\Part24E\PCS1900.EMI (20}
i Lewvel (dBm) Date: 2007-01-25
FCC PART22:24
-35
1
-70
5000 5400. 5800. 6200, 6600, 7000
Trace: (Discrete) i s ALl
Bite : BCHRE-HY
Ceondition : HF-RFURIOUR VERTICAL
EOT : FL¥Eock FCAVIth 350 MORTTEw, Wlan/l1abe
:and BT
Poowex o 1AW MH=
Madel - POe3ZR1340
Maode - PCE 1900 Linkt Adaphor o
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBm dB dBm dBm dB
|1 @ 2638.0 -44.04 -31.04 -13.00 -52.70 .65 Peak |
Data: 16 File: D:WProject\2007Q14L1116322813-02\Part24E\PCS1900.EMI (20}
E Lewvel (dBm) Date: 2007-01-25
FCC PART22:24
-35

O D O Pt s v o =

0 7000 7400. 7800. 8200. 8600. 9000

Trace: (Discrete) Frequency (MHz)

Site : (3CHOG-HY

Cendition : HF-SPURICUS VERTICAL

EOT : FLYBock PCAVIth 350 MORT v, Wlan'l 1abg
: and BT

Fromrex o 10 ae b0z

Medel : POe32R13-02

Mede + PCE 1900 Linkt Adaptor

Remark There is no more obvious emission except the listings above.
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

4.6.5.4 Mode 4
Horizontal Polarization
Data: 1 File: D:\Projecti2007Q14L)111632813-02\Part24EEDGE.EMI (20)
0 Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-50 3 4
-100 30 84. 138. 192, 246. 300
Trace: (Discrete) Frequency (WHz)
St : BCHG-HT
Comdition : LF-SFURICUS HORIZCHTAL
EUT : FLYBock PC/AWith 3 50 MCR 775w, Wlan/l1ahg
: end BT
Fowrax o 10V ae A H=
Model : FOGIZA1
Mode : EDW3E Linket Adaptox
Over Limit Read
Freq Level Limit Line Level Factor Remartk
WHz dBm db dBn dBin dB
| @ 60.2 -58.53 -45.33 -13.00 -46.13 -12.39 Peak
Z @ 165.2 -539.26 -46.26 -13.00 -46.26 -13.00 Peak
3@ Z71.4 -51.41 -38.41 -13.00 -40.49 -10.91 Peak
4@ 291.6 -51.14 -38.14 -13.00 -40.92 -10.21 Peak
Data: 2 File: D:\Projecti2007Q14L /111632813-021Part24E\EDGE.EMI (20)
d Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
a
il 300 440. 580. T20. 860. 1000
Trace: (Discrete) Ereguency {Mikz}
Site : BCHG-HT
Clemdition : LF-SFURICUS HORIZCHTAL
EUT . FLYBock PC/AWith 3 503 MCR775w Wlan/l 1ahg
:and BT
Fowra + 120V M0H=
Model . FOG3ZB13-02
Mode : EDGE Link+Adaphor
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 314.7 -52.35 -39.35 -13.00 -4Z2.94 -0.41 Peak
2@ 374.9 -50.52 -37.52 -13.00 -43.1% -7.34 Peak
@ 232.4 -33.64 -40.64 -13.00 -48.96 -4 .67 Peak
4@ 6634 -49.39 -36.59 -13.00 -46.31 -3.07 Peak
3@ Q57 .3 -47.97 -34.97 -13.00 -47.80 -0.17 Peak
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womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 3 File: D:¥Project\2007Q 1\ 116328 13-02\Part24E'\EDGE.EMI (20)
0 Level ((Bm}) Date: 2007-01-30
FCC PART2224
-35

10 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Frequency (Wiz)

Site : MCHG-HT
Clemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/With 3 503 MCR 775w, Wlan/l1ahg
: and BT
Pouwrax o 1AW ae AH=
Model . Faazelam
Mode : EDAGE Link+Adaphor
Over Limit Read
Freq Level Limit Line Lewvel Factor Remark
WHz dBm db dBm dBm dB
1 @ 1000.0 -50.03 -37.03 -13.00 -51.83 1.80 Peak
Z @ 1064.0 -47.84 -34.84 -13.00 -49 .48 1.64 Peak
@ 110g.0 -33.81 -40.81 -13.00 -53.42 1.6]1 Peak
4 @ 119¢.0 -30.59 -37.29 -13.00 -51.96 1.37 Peak
a2 @ 1278.0 -53.35 -40.35 -13.00 -54.44 1.09 Peak
6@ 1334.0 -43.91 -30.91 -13.00 -44.87 0.96 Peak
7@ 1388.0 -56.59 -43.39 -13.00 -57.33 0.74 Peak
g e 1598.0 -34.30 -41.30 -13.00 -54.87 0.37 Peak
9@ 1734.0 -36.00 -43.00 -13.00 -36.02 0.02 Peak
10 @ 1764.0 -56.42 -43.42 -13.00 -56.32 -0.07 Peak
11 @ 1878.0 -52.44 -51.93  -0.51 Peak
12 @ 1938.0 -46.71 -43.60  -1.11 Peak
13 @ Z264.0 -37.79 -44.79 -13.00 -58.5%  0.30 Peak
Remark:
1. #11:. MS Signal
2. #12: BS Signal
Data: 4 File: D:WProjectt20070Q14T 11116328 13-02\Part24E'EDGE.EMI (20)
d Lewvel (dBm) Date: 2007-01-30

FCC PART2224

-35

M

7 3000 3400, 3800, 4200. 4600, 5000
Frequency (MHz)

Trace: (Discrete)

Site : BCHOSHY
Condition : HF-SFURIOUS HORTAONTAL
EUT : id'fg?ok PCAWith 3,50 MCET75v, Wlan/Labg
Forwex ¢ 120 e oHz
Model : FO63zE13-02
Mode - EDGE Link+Adapte
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 5 File: D:WProject2007Q11 116328 13-02Part24E\EDGE.EMI (20}
o Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35
1
-70
5000 5400. 5800. 6200. 6600, 7000

Trace: (Discrete) Frequency (MHz)
Bite : BCHE-HYT
Cendition : HF-SFURIQUS HORIZONTAL
EUT ¢ FLYEoak FUAWiHh 3 56 MCR7 75w Wlan/1labg

:and BT
Poowex o 1AW AH=
Model - FOeAZR1E02
Mode : EDGE Link+ Adaptor o
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBmn dBm dB
1 @ 5638.0 -49.39 -36.39 -13.00 -59.36 9.97 Peak
ata: 6 File: D:WProjecti20070Q141)1]%632813-02\Part24E\EDGE.EMI (20}
i Lewel (dBm) Date: 2007-01-30
FCC PART22/24

-35

[ OO O P e e

L 7000 7400, 7800, 8200, 8600, 9000

Trace: (Discrete) Frequency (MHz)

Site : BCHOSHY

Condition : HF-SFURIOUS HORTAONTAL

EUT : ;nﬂvg%ok FCAWith 3 50 MCR775v, Wlan/L labg

Forwex ¢ 120 e oHz

Model : Foeazels2

Made : EDGE Link+Adapte
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Vertical Polarization

Data: 11 File: D:\Project\2007Q1\ 116328 13-02\Part24E'\EDGE.EMI (20)
0 Lewvel (dBm) Date: 2007-01-30

FCC PART22:24

-100

30 84. 138. 192, 246. 300

Trace: (Discrete) Frequency (WHe)

Hite - BCHOB-HT

Cemdition : LFZFTRICTR VERTICAL
EUT : FLYBock PCAWith 3 503 MCR 775w Wlan/l1ahg
: ad BT
Power : 120V bz
Medel | Fesz1i
Mo : EDA3E Linkt Adaptor
Over Limit  Read
Freq Level Limit Line Level Factor Remark
WHz dBm db dBn dBin dB
| @ 60.8 -52.74 -39.74 -13.00 -39.46 -13.28 Peak
Z @ 149.9 -50.47 -37.47 -13.00 -42.33 -28.14 Peak
3@ Z06.8 -48.Y8 -35.Y8 -13.00 -41.62 -7.16 Peak
Data: 12 File: D:Project\2007014L 1116328 13-02\Part24E\EDGE.EMI (20}
i Lewvel (dBm) Date: 2007-01-30

FCC PART22/24

-100

300 440. 580. 720. 860, 1000

Trace: (Discrete) FLEqUEncy (miiz)

Eite - BCHG-HT

Condition : LFSPURIONE VERTICAL

EOT : FLY¥Book PCAVIh 3 .50 MCAT My, Wlan/11akg
: and BT

Powex : 120WVae MH=

Model - Ple3ZE1s 02

Mode : EDGE Linkt+Adaphon

Over Limit Read
Freq Level Limit Line Lewel Factor Remartk

WHz dBn dB dBm dBm dB

532.4 -50,93 -37.93 -13.00 -48.19 -2.74 Peak
BG6.8 -41.3%8 -35.38 _13.00 -40.44 -0.94 Peak |
799.8 -50.61 -37.61 -13.00 -51.68  1.07 Peak
896.4 -49.37 -36.37 -13.00 -51.20  1.83 Feak
937.3 -45.41 -32.41 -13.00 -47.73  2.32 Peak

s el f—
[ =N =0=] =y =]
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womonine. FCC TEST REPORT Report No. : FG632813-02A
Data: 13 File: D:¥Project2007Q14L 16328 13-02\Part24E'\EDGE.EMI (20)
. Lewvel ((Bm) Date: 2007-01-30
FCC PART22:24
-35

70 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) krequency (MHz)
Bite : BCHGHT
Coondition : HF-SFURIOUE VERTECAL
EOT : FLYEock FCARIh 3,50 MCET 5w, Wlan/11akg
: and BT
Fomrey + 1A 0WVaeB0H=
Model : P3RS
Mode : EDGE Linkt Adaptox

Over Limit  Read
Freq Lewel Limit Line Level Factor Remark

WHz dBn dB dBm d B dB

1 @ 1000.0 -54.59 -41.59 -13.00 -53.80 -0.79 Peak
2@ 1058.0 -49.22 -36.22 -13.00 -48.46 -0.76 Peak
3@ 1114.0 -54.20 -41.20 -13.00 -53.47 -0.73 Peak
4@ 1198.0 -52.43 -39.43 -13.00 -51.71 -0.72 Peak
5@ 1278.0 -52.21 -39.21 -13.00 -51.37 -0.83 Peak
& @ 1334.0 -42.30 -29.30 -13.00 -41.51 -0.80 FPeak
T @ 1388.0 -33.48 -40.48 -13.00 -52.35 -0.93 Peak
g @ 1424.0 -36.44 -43.44 -13.00 -55.54 -0.90 Peak
9@ 1444 .0 -56.58 -43.58 -13.00 -55.68 -0.90 Peak
10 @ 1478.0 -57.11 -44.11 -13.00 -56.14 -0.97 Peak
11 @ 1564.0 -56.04 -43.04 -13.00 -55.34 -0.70 Peak
12 @ 1598.0 -51.12 -38.12 -13.00 -50.45 -0.67 Peak
13 @ 1618.0 -534.45 -41.45 -13.00 -53.91 -0.54 Peak
14 @ 1664.0 -36.53 -43.53 -13.00 -56.05 -0.48 FPeak
15 @ 1708.0 -35.37 -42.37 -13.00 -54.95 -0.42 Peak
16 @ 1734.0 -56.43 -43.43 -13.00 -56.08 -0.34 Peak
17 @ 1764.0 -538.25 -45.25 -13.00 -57.88 -0.36 Peak
1§ @ 1878.0 -5Z.86 -52.45 -0.40 Peak
19 @ 1958.0 -39.79 -39.1%  -0.60 Peak
20 @ 1998.0 -57.47 -44 .47 -13.00 -56.78 -0.69 Peak
21 a 2234.0 -36.40 -43.40 -13.00 -58.01 1.61 Peak
22 @ 2264.0 -33.30 -40.30 -13.00 -54.98 1.68 Peak
23 @ 2288.0 -52.70 -39.70 -13.00 -54.37 1.67 Peak

1. #18: MS Signal
2. #19: BS Signal
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Data: 14 File: D:¥Project'2007Q14L]1[632813-02\Part24E'\EDGE.EMI (20)
o Lewvel (dBm) Date: 2007-01-30
FCC PARTZ22/24
-35
70

7 3000 3400. 3800. 4200. 4600, 5000

Trace: (Discrete) Frequency (MHz)

Site : [BCHOSHY

Cendition : HF-SFURIOUS VERTICAL

EUT : 3‘1‘[]]33?0}; PO/ 3 50 MCR775v, Wlan/1 labg

Frrrex ¢ 1A Vac Ml

Model ¢ P12

Mode : EDGE Link+ Adaptor

Data: 15 File: D:\Projecti20070Q141)111632813-02\Part24E\EDGE.EMI (20}
" Level {dBm) Date: 2007-01-30
FCC PARTZ22/24
.35
1
70 5500 5400. 5800. 6200. 6600, 7000
Trace: (Discrete) FrRuEncE NI

Site : [RCHDGHY

Condition : HF-SFURIOUE VERTICAL

EUT : id‘[g?:k PO/t 3 50 MCR775v, Wlan/1latg

Frnwex ¢ AVacAHz

Mozl ¢ FeAZR102

Mode : EDGE Link+ Adaptor

Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm dB dBm dBmn dB
| @ 563%2.0 -50.55 -37.55 -13.00 -59.20  2.65 Peak
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Dat File: D:\Projecti2007Q1\L) 1116328 13-02\Part24E\EDGE.EMI (20}

a: 16
0 Lewvel (dBm) Date: 2007-01-30

FCC PART2224

-35

I N O O B e e e

40 T000 7400, 7800, 8200, 8600, 9000

Trace: (Discrete) Frequency (MHz)

Bite : BCHOGHT

Coondition : HF-SFURIOUE VERTECAL

EOT : FLY¥Eook FCARIh 350 MCET 5w, Wlan/1 1akg
: and BT

Fower : 1A WVaeBlH=

Model : Pln3zel1s2

Mode : EDGE Linkt Adaphor

Remark There is no more obvious emission except the listings above.
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

4.6.5.5 Mode 5
Horizontal Polarization
Data: 1 File: D:Project 20070141 1116328 13-02\Part22HWCDMA.EMI (12)
i Lewvel (dBm}) Date: 2007-01-30
FEC PART22:24
50 .
1 b} Mv
100 30 84. 138. 192, 246. J00
Trace: (Discrete) Freguency (Mite)
Site : MGCHG-HT
Condition : LF3PURICTE HORIZONTAL
EOT idY]BEi?Dk FCAVIh 550 MCET v, Wlan/Llabg
Fonwes ¢ 120 e oHz
Medel : PR30
Mode : WACDMA Link+ Adapho
Over Limit  Read
Freq Level Limit Line Level Factor Remark
WHz dBm db dBn dBin dB
| @ 33.2 -537.52 -44.532 -13.00 -56.03 -1.47 Peak
2@ 136.6 -59.80 -46.89 -13.00 -46.99 -12.90 Peak
3@ Z71.4 -49.20 -36.20 -13.00 -38.29 -10.91 Peak
Data: 2 File: D:WProject20070Q14T 11116328 13-02\Part22ZHWCDMA.EMI (12)
. Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
4
" 2 5
-50
a0 300 440. 580. T20. 860. 1000
Trace: (Discrete) srequency (M)
it : ECHHY
Cemdition . LF-SFURIONS HORIZONTAL
EUT : FLYEock FC/With 3 50 MCR 775, Wlan/11ahg
: and BT
Poowex o 1AW MH=
Model : FOGIZA13-02
Mode : WACDMA Link+ Adaphor
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm dB dBm dBm dB
1 @ 313.3 -51.05 -38.05 -13.00 -41.37 -9.48 Peak
Z @ G666.8 -49.03 -36.03 -13.00 -43.97 -3.06 Peak
3@ §33.4 -16.36 -14.99  -1.37 Peak
4 @ 880.3 -31.35 -30.43  -0.91 Peak
] Q537.3 -49.01 -36.01 -13.00 -48.84 -0.17 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
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FCC TEST REPORT Report No. : FG632813-02A

Dat File: D:\Project2007Q14L) 116328 13-02\Part22HWCDMA.EMI (12)

a3
d Lewvel (dBm) Date: 2007-01-30

FCC PART2224

-35

e 1000 1400. 1800. 2200. 2600. 3000

Trace: (Discrete) Fragquancy (miiz)

Site : ACHG-HT
Clemdition : HF-SPURIOUS HORIZONTAL
EUT : FLYBock PC/With 3 53 MCR 775w, Wlan/11ahg
: and BT
Pourax o 1AW A=
Model . Faeaza1sm
Mode : WACDMA4 Link+ Adaphor
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB

| @ 1000.0 -51.09 -38.09 -13.00 -52.89 1.80 Peak

Z @ 1068.0 -48.15 -35.13 -13.00 -49.78 1.64 Peak

3@ 110g.0 -51.70 -38.70 -13.00 -53.30 1.61 Peak

4@ 1196.0 -48.57 -35.27 -13.00 -40.04 1.37 Peak

3@ 1276.0 -53.19 -40.19 -13.00 -54.28 1.09 Peak

6@ 1334.0 -45.51 -32.31 -13.00 -46.47 0.96 Peak

7@ 1388.0 -32.54 -39.34 -13.00 -53.28 0.74 Peak

g @ 15368.0 -36.69 -43.69 -13.00 -57.10 0.41 Peak

g @ 1604.0 -53.62 -40.62 -13.00 -53.99  0.37 Peak

10 @ 1714.0 -51.30 -38.30 -13.00 -51.38 0.08 Peak

11 @ 1764.0 -56.19 -43.19 -13.00 -56.12 -0.07 Peak

12 @ 1818.0 -58.46 -45.46 -13.00 -58.25 -0.21 Peak

13 @ 22640 -37.30 -44.30 -13.00 -58.09  0.80 Peak

Data: 4 File: D:Project2007Q14L 1116328 13-02Part22ZHWCDMA.EMI (12)
g Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35

M

T 3000 3400. 3800. 4200. 4600. 5000
Frequency (MHz)

Trace: (Discrete)

Site : BCHOSHY
Condition - HF-SFURIOUS HORTAONTAL
EOT : id‘ﬂg%ok PC/With 3,50 MCBT75v, Wlan/1labg
Feoret ¢ A an il
Model - FO6IB1302
Mode : WOCDMA Linket &daptox
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FCC TEST REPORT

EROATOMN LAB.

Report No.

FG632813-02A

Vertical Polarization

Dat File: D:\Project2007Q 141 )

a7
i Lewvel (dBm)

111632813-02Part22HWCDMA.EMI (12)
Date: 2007-01-30

FCC PART22:24
3
= 1 EWM
400 30 84. 138. 192. 246. 300

Trace: (Discrete)

Bite : [BCHOG-HT

Frequency (MHz)

Cemdition : LF-SFTRICTS VERTICAL
EUT : FLYBock PO/With 3 50 MR 775y Wlan/1 1ahe
: and BT
Poowrex o 1AW AH=
Model - FOG3ZE13-02
Mode : WACDMA Link+ Adapho
Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBm dBm dB
1 @ 60.2 -534.17 -41.17 -13.00 -40.75 -13.42 Peak
Z @ 149.9 -50.09 -37.00 -13.00 -41.94 -5.14 Peak
3@ Z71.4 -48.49 -35.49 -13.00 -41.44 -7.06 Peak
Data: 8 File: D:WProjecti2007Q141)1]%632813-02\Part22HWCDMA.EMI (12)
i Lewel (dBm) Date: 2007-01-30
FEC PART22:24
3
4
2 5
1
=108 300 440. 580. T20. 860. 1000
Trace: (Discrete) FLEqUEncy (mhiz)
Bite : BCHE-HT
Conditin : LEFURIOUS VERTICAL
EUT : FLYBock FCO/With 353 MCS 775y, Wlan/L1abe
: and BT
Fowrex : 1 X0VaeAH=
Model : FOG3ZB13-02
Mode : WACDMA4 Link+ Adapto
Over Limit  Read
Freq Lewel Limit Line Level Factor Remark
WHz dBm db dBn dBin dB
| @ 2324 -49.44 -36.44 -13.00 -46.70  -2.74 Peak
[Z @ bEE.E -39.50 -Z6.59 -13.00 -38.65 -0.99 Feak |
i@ 834.8 -18.30 -19.74 1.33 Peak
4@ 830.3 -27.98 -29 .69 1.71 Peak
3@ Q37.3 -42.05 -29.053 -13.00 -44.37  Z.3Z2 Peak
Remark:
1. #3: MS Signal
2. #4:BS Signal
SPORTON International Inc. Page No. : 114 of 146
TEL : 886-2-2696-2468 Report Issued Date : Mar. 30, 2007
FAX : 886-2-2696-2255 Report Version : Rev. 01

FCC ID : JYV-VMWI1BBHA



waronse . FCC TEST REPORT Report No. : FG632813-02A
Data: 9 File: D:\Projecti2007Q14L)111632813.02\Part22HWCDMA.EM (12)
, Level (dBm) Date: 2007-01-30
FCC PART22124
35

s 1000 1400, 1800. 2200, 2600, 3000
Trace: (Discrete) Freguancy (k)
Site : (3CHOEHY
Cendition : HF-ZPURICUE VERTICAL
EUT : FL¥Bock PCAVIth 550 MCRT v, Wlan'1 1abg
:and BT
Fromrex o 10 ae 0z
Medel : FOe32R13-02
Mede : WCDMA Linkt Adapton

Over Limit  Read
Freq Level Limit Line Level Factor Remark

WHz dBn dB dBm d B dB

| @ oo .0 -32.34 -39.34 -13.00 -531.36 -0.79 Peak
Z @ 1068.0 -49.69 -36.69 -13.00 -48.91 -0.79 Peak
i@ 1108.0 -48.00 -35.00 -13.00 -47.27 -0.73 Peak
4@ 1196.0 -51.08 -38.08 -13.00 -50.36 -0.72 Peak
3@ 1266.0 -54.17 -41.17 -13.00 -53.34 -0.83 Peak
6@ 1324.0 -43.17 -30.17 -13.00 -42.3%2 -0.80 Peak
7@ 1388.0 -35.10 -42.10 -13.00 -54.17 -0.93 Peak
g @ 1444 .0 -55.53 -42.33 -13.00 -54.63 -0.90 Peak
g @ 1568.0 -56.73 -43.73 -13.00 -56.03 -0.70 Peak
10 @ 1598 .0 -50.24 -37.24 -13.00 -49.57 -0.67 Peak
11 @ 1664.0 -56.80 -43.80 -13.00 -56.32 -0.48 Peak
12 @ 1708.0 -54.30 -41.30 -13.00 -53.8% -0.4Z2 Peak
13 @ 1998 .0 -54.53 -41.533 -13.00 -53.83 -0.69 Peak
14 @ 2234.0 -26.42 -43.42 -13.00 -58.03 1.61 Peak
15 @ Z288.0 -33.88 -40.88 -13.00 -55.55 1.67 Peak
16 @ Z908.0 -34.60 -41.60 -13.00 -57.99 3.39 Peak
Data: 10 File: D:WProject\2007014L 1116328 13-02\Part22HWCDMA.EMI (12)
i Lewvel (dBm) Date: 2007-01-30
FCC PARTZ22/24
-35
ED 3000 3400, 3800, 4200. 4600, 5000
Trace: (Discrete) Fragusncy Ml
Hite : (5CHOG-HY
Candition : HF-SPURIOUS VERTICAL
EOT : idYg%Dk FCAVIh 550 MCETEv, Wlan/Llabg
Forwex ¢ 120 e oHz
Medal : PR30
Mede : WCDMA Linkt+ Adaptor

Remark There is no more obvious emission except the listings above.
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

4.6.5.6 Mode 6

Horizontal Polarization

Data: 1 File: D:¥Projecti20070 147 ]11632813-02\Part22HHSDPA.EMI (12)
i Lewvel ((Bm}) Date: 2007-01-30

FEC PART22/24

B 1 7 Pl

o 30 84, 138. 192, 246. 300

Trace: (Discrete) Fraquancy (miiz)

Site : [RCHDGHY
Condition : LF-SFURICNE HORIZONTAL
EUT : FLYBoak POAWiHh 3 50 MOy, Wlan/1labg
: and BT
Poowrex o 1AW MH=
Model ¢ FOeAZR1E02
Mode : HEDFA Link+ Adaphor
Ower Limit  Read
Freq Lewel Limit Line Lewvel Factor Remark
WHz dBEm dB dBn dBm dB
| @ 55.4 -55.11 -42.11 -13.00 -42.70 -12.41 Peak
2@ 159.3 -59.61 -46.61 -13.00 -46.6% -12.92 Peak
3@ 271.4 -49.03 -36.03 -13.00 -38.11 -10.91 Peak
Data: 2 File: D:WProject 20070141 ]1|\632813-02Part22HHSDPA.EMI (12)
b Lewel (dBm) Date: 2007-01-30
FEC PART22:24
3
(3]
4 T
501 2 3
d -
=100 300 440. 580. T20. 860. 1000

Trace: (Discrete) FrRUENCE NI

Bite - BCHGHY

Condition : LF3PURICIE HORTACNTAL

EOT : FLY¥Book PCAVIh 3 50 MCATHer, Wlan/11akg
: and BT

Fowex : 1A WacBlH=

Model : PR3z

Mode : HADPA Linktfdaphor

Ower Limit  Read
Freq Lewel Limit Line Level Factor Remark

WHz dBn dB dBmn dBm dB

1 @ 313.3 -51.24 -38.24 -13.00 -41.77 -2.48 Peak
2@ 400.8 -51.65 -38.65 -13.00 -45.16 -6.49 Feak
3@ 532.4 -53.12 -40.12 -13.00 -48.45 -4.67 Peak
4@ 666.8 -46.78 -33.78 -13.00 -43.72 -3.06 FPeak
5@ 834.8 -16.63 -15.28  -1.35 Peak
& @ 880.3 -35.32 -34.41 -0.91 Peak
7@ 837.3 -48.43 -35.43 -13.00 -48.26 -0.17 Peak

Remark:
1. #5: MS Signal
2. #6:BS Signal
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woroniss. FCC TEST REPORT Report No. : FG632813-02A

Dat File: D:\Projectt2007Q14L) 1116328 13-02\Part22HHSDPA.EMI (12)

a3
d Lewvel (dBm) Date: 2007-01-30

FCC PART2224

-35

L 1000 1400. 1800. 2200, 2600, 3000

Trace: (Discrete) FEEqUEncy (miiz)

Site . ACHG-HT
Cemdition : HF-GPURIOUS HORIZONTAL
EUT : FLYBock PO/With 3 50 MR 775y, Wlan/1 1abg
: and BT
Pourax o AW AH=
Model : FaGaza1a
Mode : HEDPA4 Link+ Adapho
Over Limit Read
Freq Level Limit Line Lewel Factor Remartk
WHz dBm db dBm dBm dB

| @ 1oo.0 -50.12 -37.12 -13.00 -51.93 1.80 Peak

2@ 1068.0 -46.63 -33.63 -13.00 -48.27 1.64 Peak

i@ 1108.0 -49.16 -36.16 -13.00 -50.77 1.61 Peak

4@ 1198.0 -49.96 -30.96 -13.00 -51.33 1.37 Peak

3@ 1274.0 -53.71 -40.71 -13.00 -54.80 1.09 Peak

@ 1334.0 -45.32 -32.32 -13.00 -46.27 0.96 Peak

7@ 1388.0 -56.57 -43.37 -13.00 -57.32 0.74 Peak

g @ 1594.0 -56.08 -43.08 -13.00 -56.46  0.37 Peak

a9 a@ 1734.0 -57.45 -44.45 -13.00 -57.47 0.0Z Peak

10 @ 2284 .0 -536.85 -43.85 -13.00 -57.64 0.30 Peak

Data: 4 File: D:WProject2007Q14L ) 16328 13-02\Part22HHSDPA.EMI (12)
- Lewvel (dBm) Date: 2007-01-30
FCC PART22:24
-35

M

70

7 3000 3400. 3800. 4200. 4600. 5000
Trace: (Discrete) krequency (MHz)
Site : BCHOSHY
Condition - HF-SFURIOUS HORTAONTAL
EOT : 3‘1‘[]]33?0}( PC/With 3,50 MCBT75v, Wlan/1labg
Frore ¢ LA VankilHs
Model - FO63ZR13-02
Mode : HEDFPA Link+Adaptos
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